
I
I

E 1 {

“PA~S
G CATALOG

ChumModei CwmlkJsMadd
DGEA CT61
DGFA CTA
DGFB
Generating Set



The8e tvoical illustrations are sub.lect to chanae and refiect oniv the
Iiltost rooiace.ment Darte a?ranaement. The Riaht and Left sides of the Set
are determined DV FACING the FRONT (Enaine endi of the Set.

MODEL XW!NTIFICATION TABLE

I ENGINE
WOEL

i

I6CTA8.3-G,
SES1174

I
GENERATOR SET IDENTIFICATION NEWAGE

GENERATOR

125 CT61/xxxxx C 125 OGEA/xxxxx B UC274F

150 CTA 150 D(3FA UC2’14F

175 OGlw I/ UC274F

1 ‘i3ATTERYIIHERTZ RPM VOLTAGE

60 1800 24 VOC

1800 24 WC

-

[’

‘,



9

6,7

Exciter. Maanet - Permanent 50
Exhaust 6

Fan, AIteenator 1
Filtar, Fuel 3
Fiiter, Water” 3
Float Valve Aa$embiv 19
Fu8e 31

GBuoa, Fuel 21.23
Gauae . Oil Preesure 33
Gauoe, oil Temperature 33
Gauae. Water Temperature 33
Generator, UC27 47
Governor, Electronic 9
Gr’il;e, i?aoiato~ 15
Guard. F8n Generetor 47

hiarnosa, Wirina - AC Contro: 31
)Iarness. Wirino - Controi. houeina 29
harness. Wirina - Cooiant Leve: 15
harness. Wirina - i)av TanK Control 21,23<24
tiarnes~, Wirina - DC Control 31
harness+, Wirino - Enoine 31
Harness, Wirino - Oversaeeci 35
harness,
Heater.
tieater,
heater.
heater ,
iloale. Oi
tiousina,
housina,

Wirina - Time Oeiav 38
Coolant - Enaine 27
Electrical 42
Ganerator 4$
S.oace - Control 42
1 Drain 3

Control 29
Set 11

Jumowr, Termlnai 31

Lever Governor Actu~tor 9
ilavt. Ina$catar - AC 32
Lloht, Indtcator - OC 33
~ine. Fuei - F]exlb~c 3,17,1B,21,23
LlnH ?erminal 47

Meter, Freauencv 32
Meter, T?me Total iz~nu %3
Morju le. Overaoeea 36
Moduie, Start/Stoo - Time Oelav 3@
Monitor Enaine 31
Mount. Vibration - Generaro

ana Erlolr!a 13
MUfflef-, Enti?just 6

Rectifier. Exciter 47
Relav. Over/tinaer Voltace 37
Reiav. Run 31.36
Radiator 16
Raaiator. Remote 16
Rod, Governor Si
Rotor, Exciter 47.60
Rotor. Generator 47
Rotor, Perrmani?nt Maanet Exciter $0

Sabnoer , oi”j ppe$sure 3
Serlaer “ Oii iemoerature 3
Sender , Water Tamoeraturo 3
Sender, Level - Coolant 1$
Sen$or . Governor 9
Snield, H@at 27
Silencer S
Skid 13
Starter 4
Stator, Exciter 47.s0
Stator, Generator 47
S?ator, Pmrmanent Nlaanat Exc:tfl:” SKI
Strao, Electrical 13.31
Suonort4 Enaine 13
Switch, Basin 2S.28
Switch. Float 2S
Swilcrl. ti~art Ena*ne 7emoerature 3
switch. LOW Enoine Twnneraturo 3
Switch, Low Oi i Presf$urc Snut-i)own 3
Switcn, Pushbutton - Emaraencv $itoo 33
Switcni Oversoeod 47
Swirch, Rotarv - AC Control 32
switch, Start/Rua/Stoo 33

Tacnomet.er 34
TanK, Oav 19.21,23
Tank, TUCI 17
Thermostat. tteater - SDace 42
Trrermostat. heater - Ena:nc CUO”Ia~~ 27
Transducer . Watt 41
Transformer 24
Transformer. Current 3S)
Tube, Air intaue 6.7

Voltmeter, AC 32
Voltmeter, DC 33
Vaive, Snutoff 3

,’

.,

i “,,”

44



Alternator

REF PAVtT Ow PART
No. w. USED DESQRXPTMIN

1 191-198302 1 Alternator, 24 Volt
7 191-l$tll 1 Fan. Alternator
3 830-2008 1 Wnfihor, Lock (M8]

PMT OTY
w. U$m

4 660-2008 1
5 850-2005 2
6 860-2006 2



.... “

\ q-$Q&”.,
1,,,j 6 ~ J’3,/’ i

\
......~~.-_../-

.

\

39

/“zT-x Al!

r-J”

j--w

\

37

1

2



Exturnal =ngine Components

REF PART
m. No.

] f3~~-21~(j

? 856-0013
3 332-2?39

4 809-0035

5 508-0015
6 870-0196
7 332-2738
8 800-2058

9 850-2008
10 309-0269

11 .526-0008
1? 309-0554

13 505-0021
14

3904981
39Q$35~Q
3908563
3911462

3911560
870--2161

15 850-0030
16 871-0010
17 416-0444
18 309-02?2

PART
DE8CRIPTItM

Screw. Cap - Hex Head
(M12 x 175 x 2omm)

Washer , Lock - EIT (1/2”)
Terminai Assembiy (inciudes

Item 3 thru 7)
Screw, Tapping - Round Head

(#8 X 3/4”)
Washer, insulating
Nut , !n~ula~ed
Board, Terminal
Screw. Cap - Hex Head

(M8x lL::kX(&~)
Washer,
Switch, Thermostatic - Low

Engine Temp (S4) Open 85*F,
Close 65°F

Washer. Flat (#lo)
Switch, Thermostatic - Engine

Coolant Temp (S2) Open 205°F
Close 230”F

8ushing, Reducer
Alternator Group Items

Fan, Alternator
%iley, Alternator
Retainer, Pulley
Alternator - 24 VD~ ‘Less

Pulley)
Belt, Drive - Alternator
Nut ,

Washer, Lock (#10)
Nut, Hex (#10-32)
Cable, Battery
Switch, Pressure - Pre-alarm

Oil (S5) (One Terminal)
Close 20#PSI

REF
No.

20

23
24

25
26

27
28
29
30
33
34
35
36
37
38
39
40

41
42

P&RT
m.

309-0553

193-0375

193-0244
309-0561

193-0353
505-1373

503-0197
503-0099
505-0185
504-0011
102-1237
102-1356
416-0619
850-2012
503-0685
501-0480
501-0441
150-2252

71B-1021

718-1026

B60-2007
526-2140
505-0050

PART
QESXIPTION

Switch, Thermostatic - Engine
Cooiant Temp. Pre-Alarm (S6)
Open 195*F, Close 220”F

Sender, Temperature - Engine
Coolant {E2)

Sender, Pressure - Oil (El)
Switch, Pressure - Oii -

Shutdown (S1) (Oual Term?nal
Close 14$PSI

Sender, Temperature - 011 (E4
Bushing, Reducer

(M22 x l/8NPTF)
Clamp, Hose
u~~e (~/A”lD x ~()’’LG)
,.,YV,G, Pipe - Half.&!Gn-la

Valve, Shutoff
Adapter, Orain - Oil
Gasket, Drain - Oil Pan
Cable, Battery (18’’Lg)

Washer, Lock - Spring (M12)
Clamp, Hose
Line, Fuel - Flex (Fuel Out)
Line, Fuel - Flex (Fuel In)
8racket, Adjustment - Low

Speed Stop
Attaching Parts for Bracket

Screw, Cap - i-%x tied
(M6x 1.OX 2011un)

Screw, Cap - Hex Head
(M6x 1.0x45MM)

Nut, Hex (M6 x l“)
Washer, Flat (M12)
Elbow, Street (1/2’’-90”)



3

REF PART QTY PART
No. No. USED DESCRIPTI@4

1 800-2088 3 Screw, Cao - Hex Head
(M1OX 1.5x35)

REF PART QTY
No. No. USED

2 850-2010 3
3 191-2038 1

----
PAKT

DESCRIPTI~

Washer, Lock - Sprina (M1O)
Starter - 24 Volt

4



Exhaust Systea Components

REF PART QTY PART

NO. NO. USED DESCRIPTION

1 :5.<-20fj~-~7 1 Cap, Rain
2 i55-2305 i clamp, Muffler

J
/“

. 4“
9

CL.-*i ‘~.

REF PART QTY PART

NO. NO. USED DESCRIPTIffl

3 155-2307 1 Silencer
4 155-2304 i AdaDter, Exnaust



Air Cleaner
(Standard)

h*\ e

*

18
17 19

\

\\’
o

16
‘U/ ’14

REF PART QTY
No. ND. USED

1 503-1870-07 4
2 503”1595 1
3 140-1548 1
4 140-1260 1
5 140-2238 1
6 503-1354
7 140-1601 :
8 815-0115 2

9 863-0002 2
10 140-2240 1

PART
DE60RIPTI~

Clamp, Hose
Hose
Indicator, Service
Adapter, Filter - Indicator
Tube, Inlet - Air
Elbow, Rubber - Molded
Hood, Inlet - Air
Screw, Machine - Fill ister

Head (1/4-20 x l“)
Nut, Square (1/4-20)
Cleaner, Air (Incl Element)

REF PART
No. NO.

11 140-2241
13 821-0029

14 870-0281
15 140-1973
16 800-2110

17 850-2012
18 140-2239
19 526-2140

QTY
USED

1
4

4
2
3

3
1
3

PART
DEWRIPTUN

Element, Air Cleaner
Screw, Self-Locking - Hex

Washer Head (3/8-16 x 3/4”)
Nut, Lock (3/8-16)
Band, Mounting
Screw, Cap - Hex Head

(M12 X 1.75x 20mm)
Washer, Lock (M12)
Bracket, Mounting - Air Cleaner
Washer, Flat (M12)

.,

,,*

6



16

REF PART
NO. NC).

1 503-1870-07
2 503-1595
3 140-1548
4 140-1260
5 140-2238
6 503-1354
7 140-1601
8 815-0115

9 863-0002
10 140-2251

11 140-2241

Air Clmner
(wavy Duty)

t

QTY
USED

4
1
1
1

;
1
2

2
1

1

PART
DESCRIPTIW

Clamp, Hose
Hose
Indicator, Service
Adapter, Filter - Indicator
Tube, Inlet - Air
Elbow, Rubber - Molded
Hood, Inlet - Air
Screw, Machine - Fill ister

Head (1/4-20 x l“)
Nut, Square (1/4-20)
Cleaner, Air (Includes

Elements)
Element, Air Cleaner -

Primary (Outer)

REF PART
No. No.

12 140-2252

13 821-0029

14 870-0281
15 140-1973
16 800-2110

17 850-2012
18 140-2239

19 526-2140

QTY
USED

1

4

4
2
3

3
1

3

PART
OESCRIPTICM

Element, Air Cleaner -
Secondary (Inner)

Screw, Self-Locking - Hex
Washer Head (3/8-16 x 3/4”)

Nut, Lock (3/8-16)
8and, Mounting
Screw, Cap - Hex Head

(M12x 1.75x 20mm)
Washer, Lock (M12)
Bracket, Mounting - Air

Cleaner
Washer, Flat (M12)



Eloetronic 6ovarnor

8



Electronic Governor

REF PART
w. m“

WV
UsEo

. .
12
i3
14
15
i6
i 7

18

. ..- . . . .
bfv’ Uiai >

526 0008 4
150 2237 1
870-0053 2
.50 72iB-03 i
IW-2?51 2
150 2203 A
800-0008 4

Rut *X “ wfET fslo 3?1
WMM?w ~lat [~!o~

Lffv*r Gwerrw
?&t Hex (810 32!
‘i@ Governor
End Roa
Lever. Actuator GovBrnar
Scr~. Cagt Hex Haaa

11/4-2C X 1 i/4’l
Nut Lock (1/420t

kCtL4@Q~ GQw?rnm !2Awcc

Screw. Caa tlex Hew
tmlo x i xl x 2*I

wsshar. Lock (Mlol
Brackwt (lovernw Actutitor

.3

i
2 Screw. C* Han thsct

[Ml? x 1.75 K 2@a!mi
Washer. Lock [mizl

.-..-.

Br’aclw?t Controi fer

19 8700212 4
20 151 0812
21 800’ ?085 ;7

8
9

8S0-2012
150 2007
815-0172

2
1
2 Screw. Mach~ne - Hox heatt

(*1O-32 x 1-1
washer. Flat 11/16’”:iO

9



t!)

23 14

L

6

\

16

25

10



PART
DESCRIPTION

hev, !fanaae &Mr
Screw. Macnlne - Ovdt head

(s8-32 x 3/8”)
Nut, SCit Locmlna ;!CX

[8832)
Iiandle. oaar [includes Kcvl

1k.>too “-.
;OD, Houslno
~~~n.r hnusino
.)oar. Houslno
ooar. houslno - Side
tiimr, Access R)itrrt Slae

(includes Ooor CilDs)
DoQr-. Access - Lcfl Sloe

Ilrw,udcts floor Giiosl
Door. Contro!
Pane}. tiouslrra - Rear
Grille
Post. riouslrw - Rear iRH}
Post, houslna - Rear (L~+}
Post, Houslna - Center (LHI
Post. tiouslna - Center (Ml

f?EF
MO.

19
20
2i
22
23

24
2s
26
21

28

29

30

3i

32

PART
No.

98-5429
818-0150
526-0003
40S-1872
870 025”/

517-0138-09
508-0231
i28-0i16
g19 i083

821-0014

821--0029

870028i

870-0212

821-0018

CITY P&RT
DESGRIPTIW

‘2

8
8
4
4

1
6
i

15

8

~~

18

4

4

Oecai “COOLANT FILL””
Rivet. Drive
Washer. Flat
Cl~P. Door (Nan-metafllc]
Nut. Seif-1.ocklna - $wx

(5/16-18’ )
Pluo, iioit? ‘- 2.5 Dla
Bumwer
Insuiatlrm Foam
Straw. Pan Head

{1/4-20 X 7/16”1
Screw. Self LocKlna ‘ !iex

(5/16-18 X 1/2”)
%-!Pmw Se]f Locklno . Hex+=. ---

t?in-le v 21Alt,“r” .“ - “r-. 1
Nut. Self Locklna - Hcx

(3/8-16”~
Nut= Self LocKlna - riez

(1/4-20”)
Screw. Self Locklno - i+ex

(1/4-20 X 5/8”)

11



12



Skid

REF
NO.

?
3

8
9

10

PART
No.

870-0048

416--0850
800-0026

856-0008
870-0257
332-1473
800-2111

850-2012
856-0013
800-0091

862-0016
850-0060
856-0013
337”0090

OTY
USED

4

4
1

1
1
1
i

i
1
1

i
i
1
1

PART
DESCRIPTIffl

Screw. Cap - Hex iiead
f3/8--l6 X 3/4”)

Bracket, p,~t{a ~n>n~

Screw, Ca~ - Hex Heaa
[5/16-18 X 3/4”}

Washer. Lock - EIT (5/16?
Nut. LOCk (5/16-18]
Lua. Solder iess
Screw, Cap - Hex Head

(M12 X 1.75 X 2%)
Washer, Lock - Sprlna [M12’
Washer. Lock - EIT ii/2”)

—-—

Screw. Cap - Hex Heaa
(i/2-13 x 1-1/4”)

Nut. Hex [1/2-13)

REF PART
MO. No.

i5 600-2124

i6 850-2012
17 800-0091

18 526-0219
19 850-0060
20 862--0016
2i 800.0071

22 526-0141
23 850--0055
24 862-0004
25 800-0520

Washer. Lock - Spring [1/2”) 26 850--0079
Washer Lock -- EIl [1/2”1 27 402-0030
Strap. Electrical 28 402--0568

29 403-2690

QTY
USED

4

4
2

2
2
2
4

4
4
4
3

3

;
i

PART
OESCRIPTI(N

Screw. Cao - Hex Heaa
IM12 X 1.75 X 90n!Jn)

Washer. Lock (M12)
Screw. Cap - Hex Head

(1/2-13 X 1-1/4”)
Washer. Fiat (1/2’)
Washer. Lock - Sprlna (1/2”i
Nut, Hex (1/2-131
Screw. Cap - Hex Heaa

(7/’16-14 X 1“1
Washer. Flat [7/16”)
Washer. Lock - Sprina (7/16”1
Nut, }Iex (7/16-14)
Screw. Gag - Hex Head

(3/4-10 x 1“)
Washer. LOCK -- Spring {3/4”)
Mount. Vibration - Enaine
Mount. Vibration - Generator
!hmoort. Enqine



Radiator Cooling System

14



Radiator Cooling System

REF PART
w. No.

1 821-0018

2 130-3218
3 130-3217
4 130-3209-01
5 130-3209-02
6 800-2096

7 850-2010
8 130-3208
9 130-3216

10 503-0365
11 503-1599
12 503-1586
14 130-3212
15 503-0465
16 503-1379-01
17 130-3211
18 870-0281

19 130-3210
20 821-0010

21 130-3204
22 130-3203

QTY
USED

36

1

:
1
4

4
1
1
3
1
1
~
4
2

1:

1
8

1
1

PART------------
lJtw.mlrI lcm

Screw, Self-Locking - Hex
Washer Head (1/4-20 x 5/8”)

Guard, Belt, LH
Guard, 8eit, RH
Guard, Fan
Guard, Fan
Screw, Cap - Hex Head

(M1OX 1.5x 75mm)
Washer, Lock - Spring (M1O)
Fan, Radiator
Spacer, Fan
Clamp, Hose
How, Radiator
Clamp, Hose
Tube, O~t~et - Radiator
Clamp, Hose
Hose, Radiator
Tube, Inlet - Radiator
Nut, Self-Locking - Hex

(3/8-16)
Grille, Radiator
Screw, Self-Locking - Hex

Washer Head (1/4-20 x 1/2”)
Support, Grille - Lower
Support, Grille - Upper

REF
m.

23
24

25
26

28

29
30
31
32
33

34
35
36
37
38
39
40
41
42
43

PMT
NO.

130-3206
821-0028

130-3205
821-0029

870-0281

130-3202-01
130-3202-02
502-0153
504-0003

338-2928
338-2929
193-0322
130-3207
130-1788

98-5393
98-1003
98-0961

503-0446
503-1408-01
502-1162
332-1389

QTY
USED

2
24

1
6

14

1
1
2
1

i
1
1
1
1
2

:
2
1

:

Shroud, “Tcp/Bottom
Screw, St?lF-Locking - Hex

Washer Head (3/8-16 x 1/2”)
Wrapper, Shroud - Fan
Screw. S(wlf-Locking - Hex

Washer Head (3/8-16 x 3/4”)
Nut, Self-Locking - Hex

(3/8-16)
Guard, Radiator
Guard, Radiator
Plug, Pipe - Hex (1/4 NPT)
Cock, Drain (1/4 NPT)
Harness, Wiring

shutdown
Warning

Sender, Level - Coolant
Radiator (Includes Cap)
Cap, Radiator - 14 PSI
Decal - Warning (Rotating Fan
Oecal - Water Orain
Oecal - Water Level
Clamp, Hose
Hose (26-1/4”)
Connector, Hose
Tie, Cable



Remote Radiator

v’

/
3

‘~10

h o
Ofi

“/ 8

11

/4,.

// ‘.

REF PART
m. ND.

/-7

1 821-0018

2 130-3244
3 800-2110

4 130-3246-01
5 130-3246-02
6 130-3243

OTY
USED

1
4

1
1
1

PART
DESCRIPTICM

Screw. Self-Lockina - Hex
Washer Head (1/4-20 x .62)

Guard. Belt
Screw. Ca~ - Hex Head

(M12 X 1.75 X 201
8racket, Guard - Belt (LH)
Bracket, Guard - Belt (RH)
Cover. Guard - Belt

1

\+

/

0

e

REF PhRT OTY PART
No. No. USED DESCRIPTION

7 130--3245 1 Guard, Belt
8 718-1036 2 Screw, CaD - Hex Head

(M8x 1.25x20)
9 130-3247 1 Bracket, Guard - Belt

10 130-3582 1 Plate, ClamDina
11 718-1813 4 Screw, Cao - Hex Flanae Head

(M1OX 1.50x 25)
.“.

.,



Fuel Tank

h\

10

REF PART
m. No.

1

;
4
5
6
7
8
9

i59-1182
415-0565-03
505-0748
159-1208
415-0566-03
501-0441
501-0480-01
503-0170
800-0155

QTY
USED

1
1
1
1
1

:
1
4

PART
OESCRIPTI(N

Tank, Fuel (195 Gal)
Gauae. Liauid Level
NiDDle, PiDe (2 x 9“)
Cap, Fuel
PiDe, Fuel Tank Suction
Line. Fuel - Flex
Line, Fuel - Flex
Clamp. Hose
Screw, Cao - Hex Head

(3/4-10 x 2“)

REF PART
No. No.

10 862-0008
11 505-1133
12 505-0018

;:
15
16 505-0266
17

OTY
USED

4
1
1
1
1
1
1
1

PART
OESCRIPTI~

Nut. Hex (3/4-10”)
Bushina. Reducer (1/2 x 1/8”)
Bushina, Reducur (.25 x .50)
Plus. Pi~e (2” NPT)
Plus, Pioe (1-1/4” NPT)
Plus, fJi~e (1” NPT)
Plus, Pipe (3/8” NPT)
Plus. Pi~e (1/2” NPT)

17



Day Tank

6

21

,,,



Day Tank

ftEF PART QTY PART
No. No. WED DESCRIPTION

1. 415-0661 i Tank. Dav {7.5 Gai)
2 159-1208 i Cap. Fuel
3 870 0212 2 Nut. Se!f-Locklne - Hex

Washer Head (1/4-20)
4 501-0496 : L]ne. Fuel - Flex

(Tank to Ens)
5 SO1-0570 1 ~lne. FUCI - Flex

(Fuel to Tank)
6 503-0685 i ClamD, Hose
7 505-0172 1 Nipple, Close (2 x 2
8 8?1-0018 2 Screw, Self-1.ockinq -

Washer Head iii’.4-2O
9 821-0031 1 Screw. Self-Lockina

Wasner Head (3/8--16

REF PART
NC), No.

10
11
12
13
14
15
16
17
18
19

415-0566--04
502-0143
505-0018
415-0660
415-0657
526-0008
853-1008
867-0028
502-0054
159--1292

QTY
USED

1

PART
DESCRIPTI~

Pipe. Tank - Fuei
Adapter-ReduclnQ ii/4 x i/8)
Busnlna. Reducer (1/4 x .S()’)
GasKet
Valve Assemblv. Float
Washer-Flat
Washer. Lock - Ell
Nut, hex
Elbow - Street (1/4 x 90-1
Basin - RuDture

Hex 20 870-0257 4 Nut. Whlzlock [5/16--18)
X .625) 21 159--1272 3 Hanaer - Rupture Basin

Hex 22 159-1271 1 Hanuer - RuDture Basin
x .750) 23 505-0055 1 Plug -- Pl~e (1/4]

,,.
~

!,

19



Day Tank With Control

14

15

6

2

\

\
20

,P\

2

18

b /

=J

20



Cay Tuiik tdith Control

REF PART
mm w.

1 415-0658
2 415-0565-04
3 159-1208
4 821-0010

5 8700212

6 308-0913
7 501-0496

8 501-0570

9 5030685
10 505-0172

OTY
WED

2

1
1

1

1

PART
DESCRIPTIW

Dav Tank (7.5 Gal)
Gauoe, Fuel
Cap, Fuel
Screw. Seif-i.ockina - Hex

Washer Head (1/4-20 x .50)
Nut. Self”-Lockina - Hex

Washer Head {1/4--20)
Switch. 5 Float
Line. Fuel - Flex

[Tank to Enaine)
Line. Fuel - Flex

(Fuel to Tank)
(;lam~. Hose
Ni~ple, Close (2 x 2)

REF PART
No. w.

11 415-0566-04
12 502-0143
13 505-0018
14 338-2398
15 625-2141-01

16 98-5387
17 821-0018

18 821-0031

19 505-0266
20 502-0054

OTY PART
WED DESCRXPTIffl

1 Pioe, Tank - Fuel
1 Ada~ter. Reducina (1/4 x 1/8)
1 8ushina. Reducer fl/4 x .50]
1 Wirina Harness
1 Controi (See Separate

Breakdown Paae)
1 Label. Danaer
4 Screw. Self-Lockina - Hex

Washer Head [1/4-20 x .625
1 Screw. Self-Lockina - Hex

Washer Head (3/8-16 x .750
1 Plus. Pioe 3/8 NPT
1 Elbow, Street (1/4 x 90”)

21



Day Tank With Puop And Control

22



Day lank Uith Pump And Control

QTY
Uwl

PART
OESCRIPTI(M

REF PART
No. No.

QTY
UsEo

PART
0E8CRIPTNN

REF
M,

PART
F@.

4i50658
415-0565-04
i59-i208
399-0117
159” 1267
821-0010

Tank. Dav [7.5 Gail i4 503-0685
15 505-0172
16 415-0566-04
17 502-0143
i8 505-0018
L9 338-2397
20 338-2398
21 625-2141-Oi

i
1
1
i
i
i
i
1

Claw, Hose
NIDple. Close (2” x 2“1
PIDC, Fuel Tank
Adapter. Reducer (1/4” x 1/8”)
Bushlna. iieaucer [1/4” x 1/2”}
Harness. Wlrlna
Harness. Wirlna
control [See Separate Paae

1
?
J
4
5
6

L

1
1

Gauae. Fuei
CaD. FUCI
Pump
Bracket, PumD

4 Screw, Head - Lock
(1/4-20 x 1/24’)

Nut. Heacl - Lock (114-201
Hose. Fuei [Pump to TanK]
clamp. Hose
Switch. 5 Float
Line, Fuel . F!ex !Tank to

Enalnel
i-ine. Fuel - Flex (Fuel to

Tank 1
P-”-=*+-”. l-lose“v!!. *UX.“.

7
8
9

10
11

870-0212
5031660-02
503-0183
308-0913
501-0496

for Breakdown}
Label. Danaer
Screw. tioad - Lock

[1/4-20 X 5/8:”1
Screw. Head ~~ Lock

i3;8-i6 x 3/4”)
Fibow. Street fl/4 x 90”)

22 98-5387
23 821-0018

1
4

24 821-0031 1
12 501”0570

25 502-00S4
13 502-0943

23



Control Box
“Day Tank”

12

-?JA\
11

9

19

.

REF PART
No. No.

i 2i9–0486
2 319-0485
3 307-2677-02
4 322-0403-02
5 308-0912
6 308-0852

6

QTY
USED

1
i
-L

5 /

PART
DESCRIPTION

&ox. Control
Covet-. COntroi
Relav 2 PST
LamP Assemblv, 7 Llte
Switch. Rocker
Switch. Rocker

v~ 18

REF PART (2TY PART
NO. NO. USED DESCRIPTION

12 815-0350 5 Screw. head ~~ Siottco Hex
(10-32 x 3/8!

i.1 812-0075 2 Screw. Machine AoL’nG t!eaa
(8-32 x 1/4)

i4 815-0385 2 Screw. Machine iiound dead
(6-32 X 1/41

7 320-1653 i Breaker. Circuit -- 1 Pole :7 215-0687 1

8 320-1654

Transformer

1 Breaker. Circuit 2 POlc ifi 98-5953 1 Label . Front Pane; ‘,

9 300”3464 1 Circuit Board Assemblv 98-5961 PNL (Rear Front)
‘:.,

i9 1

10 870-0458

Labei ,

4 Spacer, PCB 20 98-5955 1 i_abcl. BOT Panel

11 338-2382 ~ Harness, Controi
-

24



Float Switch

REF PART WY PART
NO. No. USED DESCRIPTIW

1 319-0490 1 Bracket. Switch
2 319-0489 Cover. Switch
3 821-0010 : Screw. Whizlock

(1/4-20 X 1/2”~

6
/

2— 40’”

REF PART QTY PART
No. Nu. USEQ DESCRZPTI~

4 870-0212 1 Nut, Self-Lockina {1/4-20 FLG)
5 526-0029 1 Washer, Flat (3/8]
6 308-0916-01 1 Switch, 8asin

25





Engine Coolant Heater

REF PART QTY PART
w. No. USED DESCRIPTICR4

2 Heater, Coolant - Engine
(1500 Watt)

333-0506-01 1 120 Volt AC
333-0506-02 1 240 Volt AC

REF PART QTY PART
ND. ND. USED DESCRIPTIffl

3 333-0478 1 Thermostat (1500W) 120 Volt
AC, 240 Volt AC

4 154-2903 1 Shield, Heat
5 503-0189 1 clamp

.,,,,



Low Fu@l Alarm

REF
No.

\
●

,

,

1.;>
E$
;..

\. .. ‘N. I .,&” ./”

PART QTY PART
No. USED DESCRIPTION

1 505-1458-03 1 Pipe. Nipple [1/8”)
Used on Fuel Tank

(195 Gallons)

REF PART QTY PART
NO. NO. USED DESCRIPTION

2 308-0963-01 1 Switch. Basin
3 505-0026 1 Coupl ina
4 505-1050 1 Plus, Pipe-Square

28

Head



Control Housing

20
I 19 J

REF PART
NO. NO.

i 319-1193
2 301-3i56
3 508-0051
4 815-0350

5 821--0018

6 526-0018
7 856-0006
8 821-0014

9 800-2112

QTY
USED

1
3
1
6

1

i
1
4

6

PART REF PART
DE!$CRIPTIC)N NO. NO.

Box. Mounting - Control 10 850-2012
Panei. Box - Control Mountlna 11 526-2140
Grommet :6 332-3107
Screw, Machine - Hex Washer 17 338-2506

Head (Slotted] (#10-32 x .38”) 18 812-0085
Screw. Ci?lP - Locking Head

[1/4-2C~ x .62”) 19 850-0025
Washer. Flat (1/4’1 20 870-0221
Washer. LOCK - EIT (1/4) 21 232-3536
Screw, Cap - Lockina Head 22 332--1445

(5/16-18 X 1/2”)
Screw. Cap - Hex Head

(M12 x 1.75 x 3omrr”)

QTY
USED

3
3
1
4

PART
DESCRIPTION

Washer, Lock-Sor’lrla (M12)
Washer. Flat (M12)
Block, Terminal
Harness, Wlrlna
Screw, Machine - Round Head

(#8-32 X 1--1/8”}
Washer. Lock - Sprlnq (#8)
Nut, Hex - Machine (#8-32’)
Base, Block - Terminal
Tie, Cable

29



Control

w b’ 952C

30



control

REF PART
ND. m.

1 821-0010

2 856-0006
3 821-0014

4 508-0051
5 301-8065
6 402-0527
7 800-0045

8 850-0045
9 508-0001

10 406-0332
11 406-0333
12 406-0334
13 332-0052
14 870-0131
15 871-0015

16 853-0013

17 337-0049
18 800-0024

19 856-0008
20 821-0004

21 332-0607

22 332-2723
23 812-0065

24
338-2278

338-1835

338-1336

328-1904

338-2493

25
305-0824

305-0823

26 332-1043

27 350-1222
28 815-0540

29 300-2856

30 812-0063...

31 853-0003.,,
32 300-2863

QTV
USED

1

2
4

1
1
4
4

4
1
2

:
~
3
1

1

1
1

1
3

1

1
2

1

1

1

1

1

1

1

1

1
4

?.

8

8
1

PART
DESCRIPTION

Screw, Locking - Hex Washer
Head (1/4-20 x 1/2”)

Washer, Lock - EIT (1/4”)
Screw, Self-Locking - Hex

Washer Head (5/16-18 x 1/2”)
Grommet (2” Hole)
Box, Control
Isolator, Vibration
Screw. Gap - Hex Head

(5/16-18 X 3/8”)
Washer, Lock - Spring (5/16”)
Gronmnet (1-1/16” Hole)
Receptacle, Fastener
Stud, Fastener
Washer, Stud Retainer
~~in,V, Wire

Nut, Hex - With ET (#10-32)
N::JdHex (1/4-20) Grounding

Washer, Lock - ET (1/4”)
Grounding Stud

Strap, Ground
Screw, Cap - Hex Head

(s/16-18 x 1/2’{)
Washer, Lock - EIT (5/16”)
Screw, Self-Locking - Hex

Washer Head (#10-32 x 5/16”)
Block, Terminal - 12 Place

(TB21)
Strip, Marker - 12 Place
Screw, Machine - Round Head

(#6-32 X 5/8”)
Harness, Wiring

AC Door Assembly to TB21
Terminal Block (Includes
TB21 Terminal Block)

Alarm Relay (8 Wire) (A13
to A1lTB1 and TB2)

Alarm Relay (5 Wire) (A14
to A11T82)

Time Delay Start/Stop
(A15 to A1lTB1)

Electronic Overspeed (A16
to A11T81-1, -5, -10 and
AUX-P2,P3)

Regulator, Voltage (VR21)
Used Without Permanent

Magnet Exciter Generators
(Model SX440) (Also
available as Newage Part
Number EOOO-24030)

Used With Permanent Magnet
Exciter Generators (Model
MX321)(A1S0 Available as
Newage Part Number
EOOO-2321O)

Jumper, Terminal (TB21-22 to
21)

Resistor (“~B21-32 to 26)
Screw, Machine - Round Head -

Cross Recessed with IT
(#8-32 X l“)

Board, Printed Circuit -
Alarm Relay (12 Light
Control) (A14)

Screw. Machine - Round Head
(#6-32 X 1/2”)

Washer, Lock - ET (#6)
8oard, Printed Circuit -

Alarm Relay (7 and 12 Light
Control) (A13)

REF PART
ND. ND.

33 815-0544

34 301-8851
35 338-2277

36 323-1308

323-1310

37 323-1302
38

300-2810
300-2812

39
321-0270
321-0231
321-0094

40 -

41 -

42

338-2626

338-2935

43 800-1003

44
323-1304
323-1306

45
323-1200
323-1200

46 353-0094-01
47 357-0030
48 319-0754
49 -

50 319-0652

51 812-0084

52

300-2899
300-2900

53 332-2957

54 305-0818-02

55 813-0108

56 850-0030
57 526-0008
58 305-0868

59 355-0189

QTY
USED

16

1
1

1

1

12

:

2
1
2
1

1

1

1

1

1
I

12
11

:
1
1

1

4

:
1

1

4

4
4
1

1

PART
DESCRIPTION

Screw, Machine - Round Head -
Cross Recessed With IT
(#6-32 X 1/2”)

8racket, Mounting
Harness, Wiring - DC (Includes

Connector Housing and Contact
P+ras) (DC Door Assembly to
Engine Monitor)

Housing, Connector - 12 Place
(J4)

Housing, Connector - 13 Place
(J3)

Pin, Contact
Monitor, Engine (Includes

Fuses) {Aiij
7 Light Control
12 Light Control

Fuse
20 Amp (Fl, F2)
15Amp (F3)
5 Amp (F4, F5)

Ooor Assembly, Control - AC
(See Separate Page for
Components)

Door Assembly, Control - DC
(See Separate Page for
Components)

Harness, Wiring - Engine to
Control

Spec E-G (Includes Connector
Housings and Sockets)

Spec H (Includes Connector
~~g~i~g~, ~Q~k~@)

Screw, Cap - Hex Head
(1/4-20 x 1/2”) Begin Spec F

Housing, Connector
6 Place (J2)
8 Place (Jl)

Socket, Female
Spec E
Begin Spec F

Resistor {RI) Begin Spec F
Rectifier (CRI.) Begin Spec F
Plate, Mounting
Relay, Run (See Separate Page

for Components)
Plate, Mounting (Used With

MX321 Voltage Regulator)
Screw, Machine - Round Head

(#8-32 X l“)
Board, Printed Circuit - Time

De 1ay - Start/Stop/Preheat
(A15)
Without Preheat
With Preheat

Terminal, Tab (Double)
(A15TB1-7)

Board, Printed Circuit -
Electronic Overspeed (A16)

Screw, Machine - Round Head
(#10-32 X 1-1/2”)

Washer, Lock - Spring (#IO)
Washer, Flat (#IO)
Transformer, Isolation (AISCI

Available as Newage Part,
Number EOOO-22070) (T30)

Capacitor

31



AC COfItfO~ DOO~ As,semblv

REF PART
NO. ND.

1
301-9054-03
301-9054-02
301-9054-01
301-9054-04

2
302-1148
302-1753

3
302-1685
302-1724
302-1725

4 302-1720
5 517-0131

8

QTY
USED

1
1
1
1

1
1

@

PART
DESCRIPTION

Door, Control - AC
Witkdut Meter Holes
With Meter Holes
With Four Meter Holes
With Five Meter iloise

Voltmeter (M21)
0-300/600
0-750

Ammeter (M22)
0-200/400
0-250/500
0-375/750

Meter, Frer$uencv (M23)
Plug. Hole (3/8” Hole)

.

i

/

/

6

//’=
@

%-’5
‘9

REF PART
ND. No.

6 322-0363

7

303-0261

8 308-0882

9 303-0032
10

320-1688-01
320-1688-02

QTY
USED

1

1

1

1

i
1

PART
DESCRIPTI~

Liqnt, Indicator - Urmer/
Lower Scale (0S21. 0S22)

Potentiometer, Ad,just -
Voltaae (R211

1.5K Ohms (Used with Model
SX440 Voltago Regulator)
(Non-PMG Generator)

Switch, Rotarv - Voltmeter/
Ammeter (Knob Not Included]
(s21)

Knob, Switcn - Rotarv
8reaker, Circuit {CB21’1

Without Auxliiarv Contact !,’,,..,

With Auxiilarv Contact ,,
., ‘.,..,’<

32



IX Control Uoor Assembly

3
/

/’
\.

\.

21

REF
No.

1

2

3
4

5
6
7..

“,

8

1:

PART
No.

301-9055-02

301-9055-01

815-0385

870-0183

322-0358-02
322-0360-02
322-0369-02
322-0361
322-0017

193-0352
193-0351
302-1642

PART
DESCMPTIGN

Door, Control - DC
Doors With Three Gauge

Ho 1es
Doors With Five Gauge

Holes
Screw, Machine - Round Head

(#6-32 X 1/2”)
Nut, Hex -With ET (#6-32)
Light Assembly, Indicator

(Includes Wiring Harness and
Connector Housing) (A12)

2 Light Assembly
12 Light Assembly

Light, Indicator - Replacement
Light, Panel (DS1l)
Bulb, Panel Light -

Replacement
Gauge, Oil Pressure (Mll)
Gauge, Water Temperature (M12)
Voltmeter (M13)

REF PART
NG. No.

11 302-0885
12 308-0785

13 308-0784

14 517-0131
l[j 193-0250

16 302-1723
17 301-6257
18 308-0853

19 322-0223

21 193-0435
22 517-0137
23 5!.7-0131

(& PART
DESCRIPTION

1
1

1

1
3

1

:

1

1

:

Meter, Time Totalizing (M14)
Switch, Rocker - Restart/

Panel Light (S11)
Switch, Rocker - Run/Stop/

Remote (S12)
Plug, Hole (3/8” Hole)
Resistor (Mounted on Oil

Pressure, Oil Temperature
Gauges, and Water Temperature
Gauges (R11,R12,R13)

.Ammeter - Blank Scale
Switch - Blank
Switch, Pushbutton - Emergency

Stop (Includes Bulb) (S14)
Bulb, Pushbutton Switch -

Replacement
Gauge, Oil Temperature
Plug, Dot Button (7/8” Hole)
Plug, Dot Button (3/8” Hole)

33



REF
No.

Tachometer

PART WY PART
No. USED DESCRIPTION

1 302-1873-01 1 Tachometer [0-4000
2 301.-6257 i Blank, Swltcn

\

‘3

REF
No.

RPM] (M16i 3

34

1

PART OTY PART
No. USED DESCRIPTION

302-1723 1 Ammeter, Blank Scale



REF PART QTY
No. m. USED

1 302-1.874 1
2 193-0299 1
3 301-9993 2

Pyrometer

/ /“””2

PART
DESCRIPTIffl

Pyrometer (M26)
Lead, Thermocouple
Plate. Cover

1

@

/

\

\#@’

REF
m.

PART QTY PART
No. USED DESCRIPTIW

4 815-0385 4 Screw, Machine - Round Head
(#6-32 X 1/2”)

5 870-0183 4 Nut, Hex - With ET (#6-32)

35



Run Relay

3

/’

1

REF PART QTY
No. No. USED

1 307-1056 3
2 815-0388 6

3 319-0447 1

PART REF PART QTY
DESCRIPTION NO. NO. USED

Relav, Run iKll)
Screw, Pan Head -

Recessed Thread
(#6-32 X 1/2”)

Bracket, Mountina

4 323-0804 3
Cross 5 307-1987 6

6 815-0544 3

- Relav

36

PART
DESCRIPTIffl

Socket, Relav
tiolaclown, Relav
Screw. Machine - Round Head

with IT Lock Washer
(#6-32 X 1/2”)



fw8r;und8r

*

Voltage Relay

14

7----+

REF PART
No. No.

i 307-2S52

2 338-2123

3 30i-9933
4 301-6987
5 402-0354

p. 6 856-0002
7 860-0008
8 821-0017

QTY
USED

1

1

1
1
4

18
12

2

PART REF PART

DESCRIPTION NO. NO.

Relav, Voltaae - Over/Under
(120’JAC’I (A17)

Harness., Wirlnq - OverlUndcr
Vo I taue

Plate, Mountina - Relav
Bracket, Mounting - Relav
Mount, Shock
Washer, Lock - EIT’ (#8’1
Nut, Hex (#8-32)
Screw, Cap - Self-i-ocking

(5/16-18 X 1/2”)

9
10
11

12

13
14
15
16

850-0045
862-0014
812-0082

307-1911

323-0804
322-0384-09
332-0898
332-0942

QTY
USED

2
2
4

1

PART
DESCRIPTION

Washer, Lock - %rlna (5/i6”)
Nut, Hex (5/16-18)
Screw, Machine - Round Head

(i18-32 X 3/4”)
Relav. Delav -- Time (.1 to 10

.%conds’l (K171
Socket, Relav
!_iqhr. Indicator - “0/U Volt’
T’ermlnal, Rina
Tie. Cable

37



Time Delay StarttStop Module

REF PART QTY PART

No. No. USED DESCRIPTION

I ‘i

REF PART QTY PART

NO. NO. USED DESCRIPTI(MJ

1 815-0544 4 Screw. Ca~ - Hex Heaa with 3 332-1445 3 Tie, Cable

ET Lockwasher [#6-32 x 1/2”1 4 338-1904 1 Harness, Wlrlna fA15 to Ail)

2 300-2899 i Module. Start/Stop - Time Delav
- 24 VOC. A15 [5 Relavs)

38



Current Transformer

.,
*

,’

REF PART (ITY PART
No. No. USEO DESCRIPTI~

1 Transformer. Current
302-1845--06 3 Ratio 200/5: 400/5
302-1845--07 3 Ratio 250/5: 500/5
302-1845-08 3 Ratio 375/5: 750/5

39

3

REF PART QTY PMRT
m. No. USED DE-IPTI~

2 338-2229 1 !iarness. Wirinfd
3 332-1389 6 Tie, Wire



15 / r,,
16

!.,



Uatt9eter

REF PART
NO. No.

i
338-1936

338--2479

338-2478

2 332-1279

3 332-0897

4 332-0942
5 813-0102

6
302-1833-01

302-1833-05

302-1833-04

,,,
,,

WY
U8HJ

1

1

1

11

4

i4
2

1

1

i

PART
DESCRIPTION

Harness. Wlrlna
Tnree Phase “WYE”’ Connected

Generators
Three Phase “DELTA”

Connected Generators
Slnale Phase Connected

Generators 120/240 VAC
Termlnai. Lua - Forked [For

No. 6 Screw Mountina\
Terminal. Lua - Rlna (1/4’:

Screw Mounting)
Tie. Cable
Screw, Machine - Round Head

I*1O--32 X 5/8”}
Transducer Watt

Three Phase “WYE” Connected
Generators

Three Phase “DELTA”
Connected Generators

Single Phase, Connectea
Generators 120/240 VAC

REF PART
m. m.

? ~So-ooo8

8 856-0002
9 402-0354

10 319--0030
ii 821-0017

12 850-0045
13 862-0014
i4 301-6987
15 302-1722
16

302-1721-03
302-1721-04
302-1721-06
302-1721-08

17 301-9054-01

QTY
USED

8
16
4
1
2

2
2
1
1

1
1
1
1
1

PART
0E8CRIPTI(Ml

Nut, tiex (#8--2l)
Washer. Lock - EIT (U8)
Mount. Shock
Plate. Support - Transducer
Screw, Self-Lockina -- HWH

i5/16-18 X 1/2’”)
Washer. Lock-Srwina (5/16”]
Nut. fiox (5/16-18]
BracKet. MOuntlna
Dial, Wattmeter (Less Dial)
Dial. Wattmetcr

Scale 0-70 kW
Scale 0-90 kW
Scale 0-160 kW
Scaie 0-200 kw

Panel, Control



Control Space Heater

I

5!

\ -r

REF PART
No. No.

1 98-3232
2 870-0183
3 854-0006
4 301-1886
5 860-0006
7 812-0070

8 309-0128
9 800-0034

OTY
USED

1
2
4
1
2
2

/ I

—

i3 12~

v

—-—.—_____...... .. .._ --------

PART
DESCRIPTION

REF PART
No. No.

Decal. Warn’ina (Shock Hazard] 10 526-0113
Nut, Self-Lockina - Hex [#6-321 11 870-0257
Washer, Lock - IT [#6)
Cover 12 130-1107
Nut, Hex (#6-32) 13
Screw, Machine - Round Head 333-0151

(#6-32 X 1-1/4”1 333-0378
Thermostat - Ad.iuetable 14 335-0161
Screw, CaD - Hex Head

(5/16-18 X 2-1/4”)

42

OTY
USED

2
2

2

1
1
1

--’-@P11 ‘

PART
DESCRIPTIW

Washer. Flat [5/16”)
Nut, Self-Lockina - Hex

(5/16-18)
Srx3cer
Heater, Electrical

75 Watt, 120 VAC
300 Watt, 120 VAC

Cable, Electrical, 120 VAC

‘,..

,,



Circu+t Breaker

REF PART
NO. NO.

7

1 :319-1332
2 319--1333
3 821-0010
5

319”1335
319”-1330
319-1333

6
320-1725-06
320-1726-06
320-1726-07
320-1727-02
320-1727-03
320-1728-02
320-1728-03
320-1725-12
320-1726-13
320-1726-14
320-1727-05
320-1727-06
320-1728-04
320--1728-05

CITY
USED

1
1
1

1
1
i
1
1

:
1
1
1
1
i
1
1

\
8

Q

\ 0

PART
DESCRIPTION

6

Box. Circuit Breaker
Panel, Circuit Breaker Box
Screw [1/4-20 x 1/2”)
Cover. Box

160. 200, 250 Amc)
320 and 400 AmP
500 and 630 Amp

Clrcult Breaker
660 Volt, 3 Pole, 160 Amp
660 Vo”lt, 3 Pole, 200 Amp
750 Voit, 3 Pole, 250 Amp
750 Volt. 3 Pole. 320 Am~
750 Volt, 3 Pole, 400 Amp
750 Volt, 3 Pole, 500 Amp
750 Volt, 3 Pole. 630 Amp
660 Volt, 4 Pole. 160 Am~
660 Volt. 4 Pole. 200 Amp
750 Volt, 4 Pole, 250 Amp
750 Volt, 4 Pole. 320 Amp
750 Volt. 4 Pole, 400 Amp
750 Volt, 4 Pole, 500 Amp
750 Volt, 4 Pole. 630 Amp

,.,

/

—1

%

. .

*.
—2.

REF PART QTY PART
NO. NO. USED OESCRIPTI~

7 332-2744-07 1 Standoff, Insulator
8 800-0050 2 Screw (3/9-16 x i“]
9 850-0050 2 Washer. Lock [3/8”)

10 526-0029 2 Washer. Flat (3/8”)
11 508-0239 1 Eduinq

43



Circuit Breaker

11

\

12

/
5.6

+?

m

*.4:*

-J

/..”...-y::...:::;:,5,-’..-.<:::*:.-..

<4 “ .“”=”--:2:-%-%e-%”s*--~”-’”--”’--,...’’O”
K

,-— --------------
! ----------_-_,<

●

3 -——----_--* *.

a

i
I

● ☛ ● O
● .

● ✎

● **0

I
1
●

>~: : **
,.,.

.+”
/.;4”
/-

..
,.’

/
.’

,..
.

,.”
.

-.”

,.”
,,”

.,,. ** 0

.“ ! :------- --------------_ I

> -- —--
8
1

:----- ------ - 1
------

8
*

------
8 ----- +

: :
*
9 :
9 I

1
: I
n I

I

L___ 8.* .“
* ●*----_.=~

--—--::



REF PART
No. ND.

i 821-0010

? 301-9892
3 800-0028

4 526-0022
b 850--0045
6 862-0015
7

812-0157

813-0118
8

850-0040
850-0025

9 526-0108
10 301-9669
11 301-9668
12

320-1459-09
320-1459-10
320-1460-06
320-1450-0?
320-1460-08
320-1460-09
320-1460-10
320-1460-11
320-1460-12
320-lSi3-12
320-15S5-18

OTV
USED

13

1
5

:
5

4

4

4
4
4
2
1

1
1
1
~

1
1

i

:
1

Circuit Breaker

PART
0E8CRIPTNI!4

Screw, CaD - Self-Lockina
(1/4-20 X 1/2”)

Cover
Screw, Cao - Hex Head

(5/16-18 X 1“)
Washer. Flat (5/16”)
Washer, Lock - .!3mina [5/16”
Nut, Hex (5/16-18)
Screw, Machine - Round Head

1/4-20 X 1-3/4” - 250 AMP
and Above
#a x 1-3/4” - 200 and 225

Washer. Lock - Sprina
1/4” 250 AMD and Above
#8 - 200 and 225 Am

Washer, Flat - 1/4”
Panel, Box
Box, Breaker
Breaker, Circuit

600 Voit, 3 Pole, 200 Am
600 Volt, 3 Pole, 225 AMD
600 Volt, 3 Pole. 250 Amp
600 Volt, 3 Pole, 300 Amp
600 Volt, 3 Pole, 350 AmP
600 Volt, 3 Pole, 400 Amo
600 Volt, 3 Pole. 450 Amo
600 Volt, 3 Pole, 500 Am~
600 Volt. 3 Pole. 600 AmD
240 Volt, 2 Pole, 500 AmD
240 Volt. 3 Pole, 400 Amp

AMP

REF PART
w. ND.

320-.1471-09
320-1471-10
320-1472-06
320-1472--07
320-1472-08
320-1472-09
320-1472-10
320-1472-11
320-1472-12
320-1557-66

320-1463-09
320-1463-10
320-1464-06
320-1464-07
320-1464-08
320-1464-09
320-1464-10
320-1464-11
320-1464-12
320-1556-18

320-1491-09
320-1491-10
320-1432-07
320-1492-08
320-1492-09
320-1492-10
320-1492-12
320-1537-12

OTY PART
USED DESCRIPTION

1
1
i
1
1
1
1
1
1
1

1
1
1
1
1
1
1
1
1
1

1
1
1
1
1
1
1
1

Shunt TriD
6(Y3 Volt. 3 Pole. 200 AmD
600 Volt. 3 Pole. 225 Amp
600 velt, 3 Pole, 250 Amo
600 Volt, 3 Pole, 300 Am~
600 Volt, 3 Pole, 350 Amp
600 Volt. 3 Pole. 400 Amp
600 Volt, 3 Pole, 450 Amp
600 Volt, 3 Pole. 500 Amo
600 Volt, 3 Pole, 600 Am~
240 Volt, 3 Pole. 400 Amp

Auxiliarv Contact
600 volt. 3 Pole, 200 Amp
60Cl Volt.. 3 Pole. 225 Amp
600 Volt, 3 Pole, 250 Amp
600 Volt. 3 Pole. 300 AmrI
600 Vo”lt, 3 Pole, 350 Amo
600 Volt, 3 Pole, 400 Am~
600 Volt, 3 Pole, 450 Amo
600 Volt, 3 Pole, 500 AmD
600 Volt, 3 Pole. 600 Amp
240 Volt, 3 Pole. 400 Am~

Shunt Trim and Auxiliarv Contact
600 Volt, 3 Pole. 200 AmD
600 Volt. 3 Pole, 225 Amp
600 Volt, 3 Pole, 300 A-!D
600 Volt, 3 Pole. 350 Amp
600 Volt. 3 Pole, 400 Amo
600 Volt, 3 Pole. 450 AMD

600 Volt, 3 Pole. 600 Amo
600 Volt, 2 Pole. 600 Amo

45



46



PART

(3enerator (UC27)

REF PART
NO, No.

QTV
WED

1:

8

12
8
8
2

1
1

1

1

3

3

1
1
1
2

1
1

5
1
6
8

3

1
8
1

PART
DESCRIPTION

Bolt, Place (3/8-16 x
Screw, Cap - Hex Head

(M1O X 1.5 X 351nm)
Screw, Cap - Hex Head

(M12 x 1.75 x 35nml)
Washer, Lock - Spring
Washer, Lock - Spring
Washer, Flat (?412)

REF PART
No.

234-0917-04

QTY
USED

10

10
10

1
6
6

6
2
2
8

8

8
1
6
6
6

4
4

1

3
3
1
3

1
1
1
1
1
2
1
J
1

1
4

1
4
4
4
8

:

No. DESCRIPTION

150DGFA-80”C; 125DGEA-105”C
(375 Stack Length)

Cover, Stator - Lower
175DGF8-105”C; 125DGEA-80”C;

105*C; 15ODGFA-105*C;
15ODGFA-105”C;
125DGEA-105”C (230/285
Stack Length)

125DGEA-80”C (335 Stack
Length)

150DGFA-80”C; 125DGEA-105”C

1 805-0015
2 800-2088

3/4” )

(M1O)
(M12)

35
3 800-2113 234-0853-02

4 850-2010
5 850-2012
6 526-0174
7 232-3454

12
220-4298-33
220-4298-34
220-4298-35
220-4298-36
220-4298-40
220-4298-42
220-4298-45
220-4298-46
220-4298-47
220-4298-48
220-4298-54
220-4298-60

13

Feet, Mounting - Generator
Stator Assembly, Generator

125DGEA-105”C; I75DGF8-105”C
125DGEA-80”C; 105”C
125DGEA-80°C
1500GFA-80”C; 15OOGFA-105*C
125i3GEA-80”C; 15ODGFA-105”C
150DGFA-80”C; 1’75DGFB-105”C
125DGEA-105”C
15ODGFA-105”C
125DGEA-80”C
150DGFA-80”C; 175DGFB-105”C
125DGEA-105”C
125OGEA-105”C

Rotor Assembly, Generator
(Includes Parts Marked *)

125DGEA-105”C;, 175OGFB-105”C
125DGEA-105”C; 125DGEA-80”C;

15ODGFA-105*C
125DGEA-80”C
125DGEA-105”C; 15OOGFA-105”C;

175DGFP-105”C; 150”DGFA-80”C
*Key
*Rotor Assembly, Exciter

(Includes Parts Marked 11)
Newage Part Number 310-1028

~fRectifier Assembly, Forward
(Includes Diodes)

‘~Rectifier Assembly, Reverse
(Includes Diodes)

‘lDiode, Positive (Forward)
Includes Lead

~llDiode, Negative (Reverse)
Includes Lead

*Varistor
*Bearing, Bal!
*Ring, Retaining
*Screvi, Cap - Locking Head

(M5 X 12)
Ring, “O”
Adapter, Generator (SAE 2)
Screw, Cap - Hex Head

M1O X 56mm
M1O X 60mm

Washer, Lock - Spring (M1O)
Screw, Cap - Hex Head

(M16 x 4omm)
Disc, Generator Drive

(SAE 11.5)
Hub, Drive - Generator
Washer, Flat (M16)
Ring, Adapter
Seal, Edging (Order by the

Foot - 3 Feet Required)
Cover, Stator - Upper

175DGFB-105”C; 125DGEA-80”C;
105”C; 15ODGFA-105”C;
15ODGFA-105”C;
125DGEA-105”C (230/285
Stack Length)

125DGEA-80”C (335 Stack
Length)

234-0853-03

234-0853-04
(375 Stack Length)

Screw, Cap - Hex Head
(M12 X 30)

Washer, Lock - Spring
Washer, Flat (M12)
Plug
Washer, Flat (M1O)
Screw, Cap - Hex Head

(M1O X 30mIn)
Washer, Lock - Spring
Guard, Fan
Screen. Inlet - Air

36 800-2112

37
38
41
42
43

850-2012
526-2140
517-0135
526-0077
800-2087

(M12)

(M1O)44
45
46
47

850-2010
234-0867
234-0879
821-2020 Screw, ”Cap - “Locking Head

(M5 X 10mm)
Screw, Cap - Locking Head

(M5x .8x12mm)
Washer, Lock - Spring (M5)
Bell, End
Washer, Flat (M1O)
Washer, Lock (M1O)
Screw, Cap - Hex Head

(M1O X 30)
Washer, Lock - Spring (!46)
Screw, Cap - Hex Head

(M6x 1x60)
Stator, Exciter (Newage Part

Number 330-0100)
Washer. Flat (M8)
Washer, Lock - Spring (M8)
Block, Terminal - Main
Screw, Cap - Hex Head

(M8 x 1.25 x 35mm)
Grommet
Bracket, Switch - Overspeed
Switch, Overspeed
Point, Overspeed
Nut, Insulated
Nut, Hex (1/4-20)
Washer, Lock - ET (1/4”)
Washer, Lock - EIT (3/6”)
Screw, Cap - Hex Head

(M1O X 35mm)
Washer, Flat {M1O)
Screw, Self-Locking - Hex

Washer Head (M5 x 10mm)
Cover, End Bell
Spacer, Cover
Washer, Flat (MB)
Link, Terminal
Washer, Flat (M1O)
Washer, Lock (M1O)
Nut, Hex (M1O x 1.5)

201-3485-03
201-3485-04 48 815-0793-03

201-3485-05
201-3485-06

850-2005
211-0423
526-0077
850-2010
800-2087

14 ““” ‘--A ‘-313-U4YU-UJ

15 201-3434-03

54
55

650-2006
800-204616 357-0091

17 357-0092 56 220-4293-06

18 358-0135-01 57
58
59
60

526-2100
850-2008
232-3421
800-2060

19 358-0135-02

20 304-0807
21 510-0164
22 518-0083
23 821-2021

61
62
63
64
65
66
67
68
69

508-1057
150-2309
150-0956
150-0723
870-0250
862-0001
853-0013
856-0010
800-2088

24 509-0266-02
25 231-0317
26

800-2091
800-2093

27 850-2010
28 720-1119 70

71
526-0240
821-2020

29 232-3443
72
73
74
75
76
77
78

234-0875-01
232-3462-01
526-2080
332-2987
526-2120
850-2010
860-2009

30 232-3593
31 526-0259
32 231-0319
33 508-0139

34
234-0917-02

* - Parts Included in the Rotor Assembly.
~ - Parts Included in the Exciter Rotor Assembly.

NOTE: When ordering rotor and stator parts, furnish
complete model, spec and serial number of the
generator set.

234-0917-03

47



‘w
3

.,\

m

x“ 2

6
5

Y

/

/-”/
I
/

\/
16

\ ,.

?

.

10

O*norator He8ter



Generator Heater

REF PART
No. m.

L

333-0438-07

333-0438-08

3 332-3024-11

4 822-3075
5 860-2005
6 850-2004
7 526-2050
8 330-0142

9 332-3023

QTV
WED

1

1

2

6
2
4
2
1

1

PART
~~lDTTtU. . . . .-

Cartridge, Heater
170 Volt (Nawage Part

Number 071-310S7]
240 Volt {Newage Part

Number 071-31058)
Clamp. Loop (Newaga Part

Number 052-46058)
Screw. Head - Pan (!44 x lamn)
Nut, Hex @4)
Washer, Lock - Spring (M4)
Washer, Flat (M4]
Terminal, Heater - 80X (Newage

Part Number 450-10060)
810ck, Terminal (Newage Part

Number 003-14010)

REF PART
.- . Ho.

10 506-0228
11 98-6142
12

98-6143

98-6233

13 822-3047
14 850-2003
15 330-0141-04
16 898-1254-19
17 330-0141-03
18 815-0446

QTY
USED

1

PART
DESCRIPTNN

Grommet
Label, Heater ADJ
Label, Volts/Watts

120 Volts/280 Watts (Newage
Part Number 450-13650)

240 Volts/210 Watts (Newage
Part Number 450-13640)

Screw, Head - Pan (?43 x 20mm)
Washer, Lock - Spring (M3)
Gasket, Terminal - 80X
Sleeving, Insulation
Cover, Terminal - 80X
SCraWF R!i x Rec W/IT



Permanent Magnet Exciter

1

REF WA!! NEWAGE OTY PART REF ONAN NEUAGE OTY PART
NO. PART NO. PART NO. USED DESCRIPTION No. PART NO. PART NO. USED DESCRIPTION

; 775-0049 054-20505 i ?ln. ihwel 7 249-0462 450-22000 i Harness. ?/Irlna

2 201-3446 i30-20136 1 ROtOr, Exc 1ter 8 815-076i-01 350-i4950 i Bolt (MiO x 1.S x liOmm;
3 220-4233 420-17200 1 St.ator, Exciter 9 850-2010 028-3i509 1 Washer, Lock $or’lnc (MLO)
4 232--3511 130-20101 4 Clanm. Stator 10 800-2008 : Screw. LOCK lna He>: tic)dc

5 232-3462-G2 450-14370 4 Sc)acer. MountlnQ - Tlanae (M5 x 0.8 x 16mm)
Corner 11 850-2005 4 Washer. LocK-sDrlna (Mb)

6 234-0875-02 450-i4360 1 Cover. Bell -- Ena

50



Paint

REF PART QTY
No. No. USED

PART REF PART QTY PART
DESCRIPTI@l NO. No. USED DESCRIPTKBJ

Onan Green Enamel Curnrnlns Belae Ename,
(Non-Mctalcl) 525-0551”02 13 Oz. Pressurized Sprav C:*:I

525-0305 ~~ 13 Oz. Pressurlzea Sprav can 525-0551”03 - Ouart Can
52.5-0306 Ouart Can 525-05S1-04 - Gailon Carl
325-0304 Gallon Can



Part No.

98-0961

98-1003
98-3232

98-5387

98-5387

9%-5393

98-5429

98-5953

98-5955

98-5967

98-6142

98-6143

98-6233

102-1147

102-1237

122-0756

128-0116

130-1107

130-1788

130-2057

130-3202-01
130-3202-02
130-3203
J~f)-29fiA“.”-

130-3205
130-3206

130-3207

130-3208
130-3209-01
130-3209-02

:30-3210
130-3211
130-3212

130-3216
130-3217
130-3218
130-3243

130-3244
130-3245
130-3246-01

130-3246-02

130-3247
130-3536

130-3539
130-3582

140-1260

140-1260
140-1548
140-1548
140-1601

Page

15
15
42

21
23
15
11

24

24
24
49
q~

49
3
3
3

11
42
15
16
15
15
15
j~

15
15

15
15
15
15
15
15

15
15
15
15
16
16
16
16
16

16
3
3

16

6

7

6
7

6

Part No.

140-1601
140-1973

-——
140-1973

140-2238
140-2238
140-2239
140-2239

140-2240
140-2247

140-2241
140-2251
T4~-~~52

149-2250

149-2251
150-0723
150-0956
150-2007
?50-2201

150-2203

Page

7
6
7

6
7
6
7

6
6

7
7
7
3
3

47
47

9
9

9
150-2218-03 9
150-2237 9
150-2238 9
150-2251 9
150-2252 3
150-2309 47
151-0611 9
151-0612 9
155-2353 27
159-1182 17
159-1208 17

159-1208 19
159-1208 2’1
159-1208 23
159-1267 23
159-1271 19
159-1272 19
159-1292 19

179-2644-02 1
191-1981 1

191-2038 4

193-0244 3
193-0250 33
193-0322 15

193-0351 33
193-0352 33
193-0353 3

193-0375 3
193-0435 33
201-3434-03 47
201-3446 50

Part No. Page

201=3485-03 47
201-3485-04 47
201-3485-05 47
201-3485-06 47

211-0423 47
220-4233 50

220-4293-06 47
220-4298-33 47
220-4298-34 47

220-4298-35 47
220-4298-36 47
220-4298-40 47
220-4298-42 47
220-4298-45 47
220-4298-46 47
220-4298-47 47

220-4298-48 47
220-4298-54 47

220-4298-60 47
231-0317 47

231-0319 47

232-3421 47

232-3443 47
232-345A 47
232-3462-01 47
232-3462-02 50
232-3511 50
232-3536 29
232-3593 47
234-0853-02 47
234-0853-03 47
234-0853-04 47
234-0867 47

234-0875-01 47
234-0875-02 50

234-0879 4?

234-0917-02 47
234-0917-03 47
234-0917-04 47
249-0462 50

300-2810 31

300-2812 31
300-2856 31

300-2863 31
300-2899 38

300-3464 24

301-1886 42
301-3156 29
301-6257 33

301-6257 34

Part No. Page

301-6987 37
301-6987 41
301-8065 31
301-8851 31
301-9054-01 32
301-9054-01 4?
301-9054-02 32
301-9054-03 32
301-9054-04 32
301-9055-01 33
301-9055-n2 33

301-9668 45
301-9669 45
301-9892 45
301-9933 37
302-0885 33
302-1148 32
302-1642 33
302-1685 32
302-1720 32
302-1721-03 4:
302-1721-04 41
302-1721-06 41
302-1721-08 41
3Q~.77~~ ~?

302-1723 33

302-1723 34
302-1724 32
302-1725 32
302-1753 32

302-1833-01 41
302-1833-04 4!
302-_1833-05 41
302-1845-06 39
302-1845-07 39
302-1845-08 39
302-1873-01 34
303-0032 32

303-0261 32

304-0807 47

305-0818-02 35
305-0824 3i

~07-1056 36

307-1911 37
307-1987 36

307-2552 37

307-2677-02 24
308-0784 33
308-0785 33
308-9852 24 ,,,, !,,

~:“
I“

,, ,, ‘1

52



Numerical Index

Part No.

3GG-0853
3C8-0862
308-C9~2
soi3-0973

3CA1-09:3
308-0916-01
308-0963-01

309-0128
309-0269

309-0272
30!3-0553

309-0554
309-0555
309-0561
315-0687-02
319-0030
3:9-0447

319-0485
319-0486

319-0489
319-0490
319-0652
3?9-0754

3?9-1193
3:5-7X3U
3:9-7331
3?g_]332

319-1333
379-:3:45

320-1459-09

320-1459-10
3?3-1460-06

32C-1460-07
320-1460-08
320-1460-09
320-1460-10

320-1460-1?
320-1460-12

320-1463-09
320-1463-~0
320-1464-06
320-1464-07
320-1464-08
320-1464-09
320-1464-10
320-1464-11

320-1464-:2
320-1471-09

320-1471-10
320-1472-06

Page

33
32

24
2;

23
25
28

42
3

3
3
3

27
3

24
41
36

24
24
25

25
31
35

29
43
43
43

4s
43
45

45
45

45
45

45
45

45
45

45
45
45
45

45
45
45
45

45
45

45
45

Part No. Page

320-:472-07 45
320-Y472-08 45
:~~- ~47~—99 45
320-1472-10 45

320-1472-11 45
320-1472-12 45
320-149?-09 45

320-1491-10 45
320-1492-07 45

320-1492-08 45
320-1492-09 45

320-1492-10 45
320-1492-12 45
320-1513-12 45
320-1537-12 45

320-1555-18 45
320-1556-18 45

320-1557-66 45
320-1653 24
320-1654 24

320-1688-01 32
320-1688-02 32
320-1725-06 43
320-1725-12 43
320-1726-06 43
320-1726-07 43
320-1726-13 43
320-1726-14 43
320-1727-02 43
320-1727-03 43

320-1727-05 43
320-1727-06 43
320-’!728-02 43
320-1728-03 43

320-1728-04 43
320-1728-05 43

321-009A 31
321-0231 31

321-0270 31
322-0017 33

322-!3223 33

322-0358-02 33

322-0360-02 33
322-0361 33
322-0363 32

322-0369-02 33

322-0384-09 37
322-0403-02 24

323-0804 36
323-0804 37

Part No.

323-1200
323-:302
323-1304
323-1306

323-?3G8
323-7S:3
330-0141-03

330-0141-04
330-0142

330-0378
332-0052
332-0607
332-0897
332-0898
332-0942
332-0942
332-1043
332-i279

332-1279
332-1389

332-?389
332-1445
332-7445
332-1445
332-1445
332-;473
332-2723
332-2738
332-2739
332-2744-07

332-2987
332-3023
332-3024-11
332-3107

333-0151
333-039!-01

333-0392
333-0438-07

333-0438-08
333-0445

333-0446
335-0161

335-0162
335-0163
337-0049
337-0090

338-1835
338-1836

338-1904
338-1919

Page

37
3;

37
3?

37
3:
49

49
49

42
31

31
41
37
37
4?

31
9

Al
15

39
9

29
35
38
13
37
3
3

43

47
49
49
29
42
27

27
49

49

49
49
42

27
27
31
13

37
31

38
15

Part No.

336-;936
338-2123
338-2229
338-2277
338-2278
3S8-2382
338-2397
338-2398
338-2398
338-2478
338-2479
338-2493
338-2506
338-2626
350-i222
353-0094-01
357-0013
357-003C
357-0091
357-0092

358-0135-01
3580135-02
3904987

390856C
3908563

3911462
3911560
399-o:~7
402-0030
402-0354
402-0354
402-0527
402-056$3
4G3-2690

405-1872
405-3828

405-3833
405-3859-01

405-3859-02
40!5-3950

405-3952
405-396?
405-3962
405-3980
405-3984
405-3985

405-413i-Cl:
405-4131-02
405-4133

406-0332

Page

Ll:
37

39
3:

31
2L

23

2:

23

4;

41

35

29

37

31

53



Numerical Index

Part No. Page

406-0333

406-03.34
406-0626
406-0639
415-0565-03
415-0565-04

415-0565-04

415-0566-03
415-0566-04

415-0566-04
415-0566-04

415-0657
415-065/3
415-0658
415-0660
415-066~

416-0444

416-0619
416-0850
416-0923

507-0447
501-0441
501-0480

50i-0480-01
~~:_~~g~

501-0496

501-0496

50i-35711
501-0570

502-0054
502-0054
502-0054
502-0143
502-0143

502-0?43
502-0153

502-0570
502-0943
502-1162
503-0183
503-0183
503-0197
503-0365
503-0446

503-0465
503-0685

503-0685
503-0685
503-0685
503-0900

31

31
11
11
17

21
23

17
19

21
23
19
21
23
19
19

3
3

13

3
3

17

3
17
19
21

23
;9

23
19

21
23
19
21
23
15

21
23
15

23
27

3
15
15
15
3

19

21
23
6

Part No. Page

503-0900 7
503-1195 3
503-1354 6
503-1354 7
503-1379-01 1!5
503-~408-01 15
503-1586 15
503-1595 6
503-1595 7
503-1599 ‘-
503-1660-02 &
504-0003
504-0011
504-0685
505-0018
505-0018

505-0018
505-0018
505-0021

505-0026
505-0040
505-0055
505-0100
505-0172
505-0172
505-0172
505-0185
505-0266

505-0266
505-0748
505-0851
505-1050
505-1133
505-1373

505-1458-03
508-0001

508-0015
508-0051
508-0051
508-0139
508-0228
508-0231
508-0239
508-1057
509-0266-02
510-0164

515-0298-03
517-0131
517-0131
517-0135

15
3

17

17
19

21
23
3

28
3

19
3

19

21
23
3

17

21
17
27
28
17
3

28
31
3

29
31
47
49
11
43
47

47
47

47
32
33
47

Part No.

517-0137
517-0138-09
518-0083
525-0304
525-0305
525-0306
525-0551-02

525-0551-03
525-0551-04

526-0003
526-0008
526-0008
526-0018
526-0022
526-0029
526-0029

526-0077
526-0108
526-0113
526-0141
526-0174
526-0179
526-0219
526-0240
526-0259
526-2050

526-2080
526-2100
526-2120
526-2140
526-2140
625-2141-01
625-2141-01
660-2008
718-1021
718-1026

718-1813
720-1119
775-0049

800-0008
800-0024
800-0026
800-0028
800-0034
800-0045
800-0050

800-0071
800-0091
800-0155
800-0520

Page

33
11
47
51
51
51
51
51

51
11
9

19
29
45
25
43

47
45
42
13

47
9

13
47
47
49
47

47
47
29
47

21
23
1
3
3

16
47
50
9

31
13
45
42

31
43

13
13
77
13

Part No.

~00-2008
800-2046
800-2058
800-2060
800-2085
800-2087
800-2088
800-2088
800-2091
800-2093
~0~.~096

800-2110
800-2110
800-2~10
800-2110
800-2110
800-2111
800-2112
800-2112
800-21’13
800-2’124
805-0015
809-0035
812-0018
812-0063
812-0065
812-0070
812-0075
812-0082
812-0084
812-0085
812-0157
813-0102
813-0103
815-0115
815-0115
815-0172
815-0350
815-0350
815-0385
815-0385
815-0388
815-0446
815-0540
815-0544
815-0544
815-0544
815-0544
815-0607

Page

50
47

3
47

9
47

4

47

47

47

15

3

6
7

9
16

13

29

47

47

13

47

3

45

31
31
42

24
37
35
29
45
41
9
6
7

9

24
29
24
33
36
49
3i
31
35

36
38
11

815-0761-01 50

54



IPart No. Page

i315-G766 49

8~5-0793-03 47
8:8-0:50

819-1083
821-0C04

827-0070
821-0010

821-0010
821-0010
821-0010

821-0010
821-0014
a21-0014
821-0017
821-0017

821-0018
821-0018

821-00!8
821-0018
821-0018

i$21-0018
821-0018

821-0028
~~~-nn7a“.-r=-

821-0029

821-0029
8?~-0029
S21-0031
~2/..J~J~

821-0031

821-2020
821-2021

822-3047
850-0025
850-0025

850-0040
850-0045

850-0045
850-0045
850-0045

850-0050
850-0055
850-0060
850-0079

850-2003
850-2004
850-2005
850-2005
850-2005
850-2006

?q

11

31

;5
21

23
25
43
45
~q

29

37
41

11
15

16
19
21

23
29
15

6
7

11

15

19
21
23

47
47

49

29
45

45
31

37
41
45

43

13
13
13
49

49
+

4;

50
47

Part No.

650-2008

850-2008
850-2008

850-2010
850-20?0

850-2010
850-2010

850-2010
850-2012

850-2012

850-2012
~50-2012

850-2012

850-2012

850-2012

853-0003

853-0013

853-0013

853-1008

854-0006

856-0002

856-0002

856-0006

856-0008

856-0008

856-0010

856-0013

856-0013

360-0006
860-0008

860-0008
860-2005

860-2006

860-2007
860-2009

862-0001
862-0004

862-0008

862-0014

862-0014

862-0015

862-0016

863-0002

863-0002

867-0028

870-0048

870-0053

870-0131

870-0131

870-0183

Page

~

3
47

4
9

75
47

50
3

6
7

9
13

29
47

31
31
47

19
42

37

Part No.

87~-Q183

870-0196
870-0212

870-0212
870-0212

870-0212
870-0212

870-0212
870-0221
870-0235

870-0250
870-0257
870-0257
870-0257
870-0257

870-0283
870-028~
870-028:

870-028~
870-0458
871-0015

Page Part No. Page

42
3
9

11
19
2:
23
25
29
11
47
11
13
19
42

6
7

;7
15
24
31

41 898-:?54-19 49
29

13

31

47

3

13

42

37

41

49

1

3
47

4+7
13

17

37

41

45

13

6

7

19

13

9

9

31

33

55


